
MIT Open Access Articles

Energy and water without carbon: Integrated 
desalination and nuclear power at Diablo Canyon

The MIT Faculty has made this article openly available. Please share
how this access benefits you. Your story matters.

Citation: Bouma, Andrew T., Wei, Quantum J., Parsons, John E., Buongiorno, Jacopo and 
Lienhard, John H. 2022. "Energy and water without carbon: Integrated desalination and nuclear 
power at Diablo Canyon." Applied Energy, 323.

As Published: 10.1016/j.apenergy.2022.119612

Publisher: Elsevier BV

Persistent URL: https://hdl.handle.net/1721.1/144377

Version: Author's final manuscript: final author's manuscript post peer review, without 
publisher's formatting or copy editing
[...]
that power can continue to be sold to the grid. We note that Options 1–3 would all require the same-sized ocean intake,

in order to provide enough condenser cooling water to DCNPP. Option 3 maximizes the capacity of the desalination

plant without increasing the size of the intake infrastructure beyond what would be required to re-license DCNPP.

In the fourth configuration, DCNPP is to be completely separated from the California grid. In this case, all of

the power, and all of the cooling water is sent to a desalination plant. Because there is excess power beyond what is

required to desalinate the cooling water, additional water is drawn from the ocean to be desalinated. This configuration

is the largest of the four configurations in terms of water production. Option 4 is similar in capacity to the maximum

capacity of the proposed Sacramento River Delta water diversion project [45].

4. Plant design

Having determined the range of scales possible at DCNPP, we now consider what a desalination plant would look

like under the different scenarios proposed in Section 3. We include a basic analysis of the technologies used, from

intake to outfall to distribution, and discuss plant siting and construction considerations.

10



4.1. Intake

As discussed in Section 2.3, regulations regarding seawater intakes are one of the primary technical reasons that

DCNPP is slated to be closed, and regulations also pose a challenge for permitting new desalination plants in California.

A new shared seawater intake would also have to comply with regulations for desalination plants, which are laid out in

the California Ocean Plan [36]. There are two approaches to constructing intakes that comply with these regulations.

The first approach is to build a submerged intake gallery. Submerged intake galleries are buried below the surface

of the ocean floor, and use the sand and sediments on the ocean floor as a natural filter to ensure that marine life

does not enter the intake. While they provide better protection for wildlife after their construction, submerged intake

galleries would likely be impractical for a large nuclear power plant [10]. Assuming a design loading rate for the flow

of seawater through the ocean floor’s surface of 0.05 L/s-m2 (0.075 gpm/ft2) [46], an infiltration gallery large enough

to supply DCNPP’s current cooling water load would require over 2 km2 (500 acres) of seafloor to be excavated during

construction. For reference, the footprint of the current intake lagoon at Diablo Canyon is less than 8 hectares (20

acres).

The second approach is to construct screened intakes. California Ocean Plan regulations require that new screened

intakes have a mesh size of 1 mm or less, and a flow velocity at the screen of no more than 0.5 ft/s (15 cm/s). Although

these conditions can lead to rapid fouling of the intake screens, screens can be cleaned by a number of methods, such as

with an air burst, mechanical cleaning, or by divers. Screened intakes generally cost much less to build than submerged

intake galleries, and their successful operation is less dependent on the local site conditions, such as the ocean floor

composition and bathymetry of the area. For the purpose of this analysis, Intake Screens, Inc. (ISI) of Sacramento

provided initial estimates regarding mechanical brush-cleaned wedgewire screens, which serve as an example of a

cost-competitive option [32]. Similar brushed screen intake systems have been specified for the proposed Huntington

Beach desalination plant, and are being tested at the Carlsbad plant [47].

The brushed screen intake design includes a submersible electric-drive assembly that rotates wedgewire screen

cylinders between nylon brushes. Multiple rotational cleanings a day help to reduce blockages, prevent fouling, and to

keep through-screen velocities low, thereby reducing the potential for aquatic organism impingement and entrainment.

A series of vertically-oriented drum screens would be located at least 300 meters from shore in relatively deep water

(>15 m) to avoid the more sensitive nearshore marine habitats and potential higher aquatic organism densities located

in the nearshore area.

Following the approach used in the Bechtel report [35], one possible design would require the existing shoreline

basin to be closed off from the Pacific Ocean by extending the existing breakwater structure. The new section of

breakwater would include a stop log structure so the wedgewire screens could be bypassed should the need arise.

The shoreline basin would then be connected to each offshore screen array by a tunnel, as shown in Figure 3. This

arrangement would allow the power plant to continue operating throughout the construction of the new intake, as the

existing power plant intake pumps and structure are unchanged. Additional information regarding the proposed intake

systems can be found in our extented report on this topic [32]. An alternative approach could include constructing a

11



smaller basin within the existing structure, allowing the existing lagoon remain open to shipping traffic. A detailed

design study should investigate all options presented here, as well as alternatives such as Johnson screens with different

cleaning mechanisms, or conversion of the existing intake lagoon structure into a porous dike. For all intake designs,

considering the seismic and environmental concerns will be of special importance.

Figure 3: Aerial view of existing DCNPP intake lagoon with superimposed lines showing one possible approach to building a new intake structure.

Dotted lines represent an additional impermeable basin with a tunnel extending offshore, connected to a wedgewire screen array for Options 1–3.

Option 4 requires two additional tunnel and screen arrays. The new basin would have an emergency water inlet to ensure water flow to the reactors

in case of blockages, damage, etc.

Bechtel estimated the cost of the undersea pipeline from the intake lagoon, intake screens, and the structure to seal

the intake lagoon at approximately US$400 million [35]. ISI estimated the cost of rotating intake screens for Options

1–3 at US$70–100 million [32]. Therefore, we conservatively estimate the cost of the overall intake at US$500 million.

We assume that, for Options 1–3, the cost of the intake is borne by the nuclear power plant and reflected in the price

of electricity, as the same large intake is required by the power plant regardless of which desalination plant option is

chosen. For Option 4, the intake is larger than would be required by the power plant itself, so the incremental intake

12



costs are assumed to be completely borne by the desalination plant.

4.2. Outfall

The discharge of brine from the desalination plant presents another challenge. While the preferred method of

discharge from desalination plants is to commingle brine with another freshwater source being discharged (such as

wastewater effluent), there are no large freshwater discharge sources near DCNPP. The current power plant outfall

consists of surface discharge to Diablo Cove, where the warm water spreads across the ocean’s surface, dissipating heat

into the atmosphere and surrounding ocean [48]. While the effects of discharging warm water have been a concern in

the past, and have been investigated over DCNPP’s lifetime, the current outfall infrastructure meets regulations and is

not preventing DCNPP’s continued operation.

The salinity limits for discharge contained in the California Ocean Plan, discussed previously in Section 2.3,

would not allow brine to be discharged exclusively through the existing outfall when the desalination plant capacity is

substantially over 520,000 m3/d.

For larger plants, open ocean discharge using the existing infrastructure may not be possible. In this case, a likely

option for waste disposal is a brine diffuser system. Diffusers release high velocity brine through a set of nozzles

spread over a wide area, helping to quickly mix the brine with the surrounding seawater. Diffusers represent the most

environmentally friendly option for brine disposal. They have been shown to have minimal impacts on local fish

populations [49], and have been employed with success at other plants in sensitive ecological environments such as

the Sydney Desalination Plant in Sydney, Australia [50].

The cost of a diffuser outfall is more difficult to estimate than the intake, although there are existing projects that can

guide our estimate. As discussed earlier, the Sydney Desalination Plant uses a diffuser-style outfall to mix undiluted

brine with seawater. The outfall system at that plant is estimated to have cost 20-30% of the total capital expenditure

of the 250,000 m3/d plant [51]. At a larger scale, we can consider the Deer Island Wastewater Treatment Plant in

Boston, Massachusetts. This plant is connected to the largest outfall tunnel in the world, with an outfall capacity of

4,921,000 m3/d, nearly the same volume flow rate that would be required by Option 3. That outfall tunnels downward

420 feet (128 m) below Deer Island, then through a 24-foot (7.3 m) diameter tunnel, 9.5 miles (15.2 km) out into

Massachusetts Bay, where 50 risers bring wastewater to diffusers. This outfall cost US$390 million in the year 2000

[52]. Finally, we can also consider the costs that have been estimated to implement a high energy diffuser system at

the Carlsbad desalination plant ($US128 million in direct costs) [53]. Ultimately, we chose to model the outfall cost

based on the Carlsbad plant, scaling the cost with outfall size. Actual costs will require a detailed design analysis.

4.3. Reverse osmosis system

The design of the desalination plant itself, consisting of everything from pretreatment to remineralization, is likely

to be one of the more routine elements of this project. Designs for the plant can be informed by the existing small-scale

desalination plant that currently serves DCNPP’s needs for drinking water, fire and dust suppression, and power plant

13



makeup water. The only major change in feedwater conditions will be the feedwater temperature. The existing plant

has been operating for over 28 years, and produces 2,450 m3/d of fresh water.

The existing plant has a pretreatment design consisting of dual media filters, multimedia filters, UV and cartridge

filters. Ferric salts and polymer coagulants are added before the filters, and antiscalants are added before the RO

train [54]. The original membranes lasted 13 years and never required clean-in-place due to both the pretreatment

design and the operations [55]. Given the operational success of the existing plant, any new desalination plant sited at

Diablo should use the existing pretreatment regimen as a starting point.

Specifics of the plant design will depend on a number of factors, including the water quality requirements of

the offtaker. One option is presented here. Using LG Chem’s Q+ Projection Software, we investigated different

desalination plant layouts that would treat incoming feedwater from the power plant to the standards required for

potable drinking water. Typical feedwater conditions are given in Table 2. We found that using a system with the

pretreatment approach described above, followed by a partial two-pass RO system similar to the one used at Carlsbad

would produce water of sufficient quality for municipal and agricultural use. The permeate produced during the first

pass has a total dissolved solids level that is sufficient for drinking water, but contains an amount of boron that is too

high (0.86 mg/L) to meet the standards for agricultural use (≤0.5 mg/L).2 To remedy this, a partial second pass is

utilized, in which half of the permeate undergoes a pH adjustment and a second pass through brackish water reverse

osmosis elements. The pH is adjusted from 8 to 10 to increase boron rejection [56]. At this higher pH level, uncharged

boric acid (78-80% removal) disassociates to borate ions (>95% removal). The permeate from the second pass is

blended together with the permeate from the first pass.

The final product stream undergoes remineralization and disinfection before leaving the plant. The remineralization

process achieves a stable and safe water chemistry by adding directly or dissolving chemicals (lime, calcite, dolomite)

which contain calcium or magnesium. Without this step, desalinated water is low in minerals, alkalinity, and pH, and

the water tends to corrode and degrade pipes and leach metals such as copper and lead into the water [57]. The energy

consumption of the RO portion of the plant is estimated to range from 2.6-3.0 kWh/m3 depending on ocean conditions.

When factoring in energy required in the other portions of the plant (intake, pretreatment, posttreatment, etc.) [58, 59],

we estimate the average annual energy consumption of the entire plant, excluding distribution, to be 3.5 kWh/m3.

If we consider the design and operation of this plant in terms of how it may differ from other new desalination

plants in California, a few differences stand out. One is the location of the plant near a source of nuclear power. Due

to the nuclear plant’s redundant physical separation between all radioactive sources (i.e., reactor core, dry cask storage

area, etc.) and the desalination plant, the risks for radioactive contamination of the desalinated water is practically

2Boron is present in relatively low quantities in seawater (approximately 4.5 mg/L), and is rejected by modern membranes at 80-90% (compared

to 99.7% for NaCl). Some very sensitive plants, such as avocados, may be damaged by leaf burn at boron concentrations as low as 0.5 mg/L. Thus,

for agricultural use, an SWRO system may need to be designed with a full or partial second pass to produce product water that is fit for agricultural

use or, generally, for irrigation of sensitive crops by water taken from a municipal water supply. We expect that new desalination projects in

California will have to meet these strict boron requirements.

14



Table 2: Properties of Pacific Ocean seawater [60].

Value Units

Total dissolved solids 36,000 mg/L

Temperature 10–18 °C

pH 8 pH

Turbidity 5 (<25 during storms) NTU

Total suspended solids 3.6 mg/L

Total organic carbon 3 mg/L

Dissolved organic carbon 1.3 mg/L

Chloride 19,000 mg/L

Bromine 70 mg/L

Boron 4.5 mg/L

non-existent. We do not expect significant modifications will be need to be made to plant operations or design due to

the proximity to a nuclear reactor.

Another difference is the feedwater temperature. The background seawater temperature ranges from approximately

10-18°C, but will be warmed by 10°C before entering the desalination plant. Seawater that has been warmed by the

power plant condensers has several effects on membrane operation: the water and salt permeability of the membranes

increase, and the fouling and scaling propensity also increase. Increased water permeability will allow the plant

to operate with either a smaller footprint and higher water fluxes, or with the same footprint and reduced energy

consumption when compared to a plant with cooler feedwater. However, the increased salt permeability will make the

membranes less effective at rejecting salts, meaning that the product water will be saltier, so that a higher percentage

of water must undergo a second pass or require additional treatment. In our simulations, raising the feed temperature

from 15°C to 25°C reduces the first stage feed pressure from 63 to 59 bar while maintaining membrane area, but

increases the permeate TDS from 69 to 154 mg/L, prompting the increased flow through the second pass. Certain salts

form hard mineral scales more rapidly at higher temperatures, also hurting plant performance. Membrane fouling may

occur more rapidly at high temperatures as well [61]. This can be addressed by changing the pretreatment scheme,

adding additional antiscalant chemicals, or cleaning membranes more frequently. Although the temperature in a